REPAIR PARTS FOR 45-0613 ZERO TURN SNOWBLADE

BB cc __ DD
AA ~ x2 " x4 7 x4
/x4 Q = J
BEL — D
45908BL3 .62 43003 43015

38



REPAIR PARTS FOR 45-0613 ZERO TURN SNOWBLADE

REF | QTY | PART NO DESCRIPTION REF | QTY | PART NO DESCRIPTION
1 1 |69643BL3 |Assembly, Hitch Mount A 18 43080 Bolt, Carr 5/16-18 x 3/4" GR5
2 2 |45814BL3 |Tube, Slider B 2 144326 Bolt, Carr 5/16-18 x 1" GR5
3 2 |45908BL3 |Bracket, Mounting C 1 [1509-90 Bolt, Hex 1/4-20 x 1-1/4"
4 2 145909 U-Bolt, 70 x 3.5 x 3/8 D 1 43085 Bolt, Hex 5/16-18 x 1-1/2" GR5
5 1 |6-993BL3 [Assembly, Blade Mount E 2 143432 Bolt, Hex 3/8-16 x 2-1/2" GR5
6 2 |2-843BL3 |Tube, Brace F 4 143509 Bolt, Hex 3/8-16 x 2-3/4 GR5
7 1 |2-821BL3 |Plate, Brace G 3 44071 Bolt, Hex 3/8-16 x 3-1/2"
8 1 |— Assembly, Pivot Support Bracket H 1 |[4-60 Bolt, Hex 3/8-16 x 5.25" GR5
9 1 65749BL1 Assembly, Channel Sub I 2 147189 Nut, Hex 1/4-20 Nylock
10 1 |46066BL1 |Shaft, Blade Pivot J 2 |712-0256 Nut, Hex 5/16-24 Jam
11 1 49808 Control Cable, W/Ends K 6 |43015 Nut, Hex 3/8-16
12 1 |[2-828 Rod, Blade Pivot L 25 |HA21362 Nut, Hex 3/8-16 Nylock
13 1 16-999 Assembly, Lift Handle M 27 |47810 Nut, Hex .312-18 Nylock
14 1 |62561BL1 |Assembly, Release Grip N 4 143003 Washer, Lock 3/8
15 1 |16-998BL3 |Assembly, Lift Handle Tube 0] 8 |[43081 Washer, .375 x .875 x .083
16 2 |2-822BL3 |Blade Extension 6" P 1 |R19171616 |Washer, .531 x 1 x .059
17 2 |2-823BL3 |Wear Plate 6" Q 1 |44074 Cap, 3/8 ID Vinyl
18 1 |23955BL3 |48" Blade R 1 23658 Spacer, .460ID x .5600D x .62
19 2 |24690BL1 [Shoe, Skid S 1 |46065 Pin, Channel Pivot 1/2"
20 1 |23956BL3 |Wear Plate 48" T 5 |43055 Pin, Hair 3/32 x 1.8"
21 1 |62980BL1 | Assembly, Reinforcement Plate U 2 48084 Clevis Lanyard Fitting
Vv 2 143010 Pin, Cotter 1/8 x 1-1/4"
w 2 |726-0178 Tie, Nylon (Cable) T50R
X 1 48090 Spring, Trip
Y 1 148083 Grip
4 1 [46471 Rubber Grip
'A% 1 |[24023BL1 |Bracket, Pivot Support
wWw 1 142 Pin, Cotter 1/8 x 3/4"
XX 1 |[1540-59 Washer, .52 x 1.062 x .09
YY 1 169440 Assembly, Lift Link
Y74 1 142842 Pin, Clevis .5 x .78"
— 1 |3-308 Owners Manual

Repair Parts - Spacer Kit

AA
BB
CC
DD

A AN DS

45908BL3
4-62
43003
43015

Bracket, Mounting
U-Bolt. 8" x 3.5" x 3/8"
Washer, Lock 3/8"
Nut, Hex 3/8-16

39




